

Test Report n° TR 046119-01.1

Date of receipt:	23/07/2019	For the attention of OMP S.R.L. Via Cà Leoncino 2 31030 CASTELLO DI GODEGO (TV)	
Start of the test:	02/09/2019		
End of the test:	11/09/2019		
Sample identification:	Sicla Swivel identified with code 046119-01-01		
Standard:	ANSI/BIFMA X5.1-2017	Title:	General - Purpose Office Chairs - Tests. Par. 10 Seating Durability Tests - Cyclic - Type III.



TEST RESULTS

Nominal vertical load (N)	Nominal drop eight (mm)	Number of cycles	Evaluation
57	36	100000	At the end of the test there is no loss of functionality.

Nominal vertical force applied (N)	Application point	Number of cycles	Evaluation
890	Right front corner	20000	At the end of the test there is no loss of functionality.
890	Left front corner	20000	At the end of the test there is no loss of functionality.

Note: sampling was carried out by the customer.

The name and the description of the sample are declared by the customer.

END OF THE TEST REPORT N° 046119-01.1

This document is the English translation of the report n° RP 046119-01.1

Mechanical Area Manager
Dr. Luca Tomassini

Laboratory Technical Manager
Eng. Francesco Balducci

Montelabbate: 08/10/2019.

Digital document digitally signed in accordance with Legislative Decree 82/2005 s.m.i. and related rules, which replaces the paper document and the handwritten signature.

I risultati contenuti nel presente rapporto si riferiscono solamente al campione esaminato. La denominazione del campione è quella indicata dalla ditta richiedente. Il richiedente ha l'obbligo di riprodurre il rapporto di prova per intero. Aggiunte, cancellazioni o alterazioni non sono ammesse.

Test Report n° TR 046119-01.2

Date of receipt:	23/07/2019	For the attention of OMP S.R.L. Via Cà Leoncino 2 31030 CASTELLO DI GODEGO (TV)	
Start of the test:	11/09/2019		
End of the test:	18/09/2019		
Sample identification:	Sicla Swivel identified with code 046119-01-01		
Standard:	ANSI/BIFMA X5.1-2017	Title:	General - Purpose Office Chairs - Tests. Par. 15 Backrest Durability Test - Cyclic - Type III.



TEST REPORT

Nominal vertical load (N)	Nominal horizontal force (N)	Number of cycles	Results
109	334	120000	At the end of the test there is no loss of functionality.

Note: sampling was carried out by the customer.
The name and the description of the sample are declared by the customer.

END OF THE TEST REPORT N° 046119-01.2

This document is the English translation of the report n° RP 046119-01.2

Mechanical Area Manager
Dr. Luca Tomassini

Laboratory Technical Manager
Eng. Francesco Balducci

Montelabbate: 08/10/2019.

Digital document digitally signed in accordance with Legislative Decree 82/2005 s.m.i. and related rules, which replaces the paper document and the handwritten signature.

I risultati contenuti nel presente rapporto si riferiscono solamente al campione esaminato. La denominazione del campione è quella indicata dalla ditta richiedente. Il richiedente ha l'obbligo di riprodurre il rapporto di prova per intero. Aggiunte, cancellazioni o alterazioni non sono ammesse.

**COSMOB**

LABORATORIO TECNOLOGICO QUALITÀ

Test Report

n° TR 046119-01.3

Date of receipt:	23/07/2019	For the attention of OMP S.R.L. Via Cà Leoncino 2 31030 CASTELLO DI GODEGO (TV)	
Start of the test:	08/08/2019		
End of the test:	08/08/2019		
Sample identification:	Sicla Swivel identified with code 046119-01-01		
Standard:	ANSI/BIFMA X5.1-2017	Title:	General - Purpose Office Chairs - Tests. Par. 6 Backrest Strength Test - Static - Type III.



TEST RESULTS

Level	Nominal horizontal force (N)	Number of cycles	Results
Functional	667	1	At the end of the test there is no loss of functionality.
Structural	1001	1	At the end of the test there is no damage to the structure.

Note: sampling was carried out by the customer.

The name and the description of the sample are declared by the customer.

END OF THE TEST REPORT N° 046119-01.3

This document is the English translation of the report n° RP 046119-01.3

Mechanical Area Manager
Dr. Luca Tomassini

Laboratory Technical Manager
Eng. Francesco Balducci

Montelabbate: 08/10/2019.

Digital document digitally signed in accordance with Legislative Decree 82/2005 s.m.i. and related rules, which replaces the paper document and the handwritten signature.

I risultati contenuti nel presente rapporto si riferiscono solamente al campione esaminato. La denominazione del campione è quella indicata dalla ditta richiedente. Il richiedente ha l'obbligo di riprodurre il rapporto di prova per intero. Aggiunte, cancellazioni o alterazioni non sono ammesse.

**COSMOB**

LABORATORIO TECNOLOGICO QUALITÀ

Test Report

n° TR 046119-01.4

Date of receipt:	29/07/2019	For the attention of OMP S.R.L. Via Cà Leoncino 2 31030 CASTELLO DI GODEGO (TV)	
Start of the test:	08/08/2019		
End of the test:	08/08/2019		
Sample identification:	Sicla Swivel identified with code 046119-01-01		
Standard:	ANSI / BIFMA X5.1:2017	Title:	General-Purpose Office Chairs. Tests. Par. 7 Drop test – Dynamic.



TEST RESULTS

	Characteristics of test bag	Drop height	Results
Functional load test	Diameter: 406 mm Weight: 102 kg	152 mm	No loss of functionality.
Structural load test	Diameter: 406 mm Weight: 136 kg	152 mm	No significant damage to the structural integrity of the chair.

Note: sampling was carried out by the customer.
The name and the description of the sample are declared by the customer.

END OF THE TEST REPORT N° 046119-01.4

This document is the English translation of the report n° RP 046119-01.4

Mechanical Area Manager
Dr. Luca Tomassini

Laboratory Technical Manager
Eng. Francesco Balducci

Montelabbate: 08/10/2019.

Digital document digitally signed in accordance with Legislative Decree 82/2005 s.m.i. and related rules, which replaces the paper document and the handwritten signature.

I risultati contenuti nel presente rapporto si riferiscono solamente al campione esaminato. La denominazione del campione è quella indicata dalla ditta richiedente. Il richiedente ha l'obbligo di riprodurre il rapporto di prova per intero. Aggiunte, cancellazioni o alterazioni non sono ammesse.

**COSMOB**

LABORATORIO TECNOLOGICO QUALITÀ

Test Report

n° TR 046119-01.5

Date of receipt:	23/07/2019	For the attention of OMP S.R.L. Via Cà Leoncino 2 31030 CASTELLO DI GODEGO (TV)	
Start of the test:	11/09/2019		
End of the test:	11/09/2019		
Sample identification:	Sicla Swivel identified with code 046119-01-01		
Standard:	ANSI/BIFMA X5.1-2017	Title:	General - Purpose Office Chairs - Tests. Par. 12 Arm Strength Test - Vertical - Static - Type III.



TEST RESULTS

Level	Nominal vertical force (N)	Number of cycles	Results
Functional	750	1	At the end of the test there is no loss of functionality.
Structural	1125	1	At the end of the test there is no damage to the structure.

Note: sampling was carried out by the customer.

The name and the description of the sample are declared by the customer.

END OF THE TEST REPORT N° 046119-01.5

This document is the English translation of the report n° RP 046119-01.5

Mechanical Area Manager
Dr. Luca Tomassini

Laboratory Technical Manager
Eng. Francesco Balducci

Montelabbate: 08/10/2019.

Digital document digitally signed in accordance with Legislative Decree 82/2005 s.m.i. and related rules, which replaces the paper document and the handwritten signature.

I risultati contenuti nel presente rapporto si riferiscono solamente al campione esaminato. La denominazione del campione è quella indicata dalla ditta richiedente. Il richiedente ha l'obbligo di riprodurre il rapporto di prova per intero. Aggiunte, cancellazioni o alterazioni non sono ammesse.

**COSMOB**

LABORATORIO TECNOLOGICO QUALITÀ

Test Report

n° TR 046119-01.6

Date of receipt:	23/07/2019	For the attention of OMP S.R.L. Via Cà Leoncino 2 31030 CASTELLO DI GODEGO (TV)	
Start of the test:	11/09/2019		
End of the test:	11/09/2019		
Sample identification:	Sicla Swivel identified with code 046119-01-01		
Standard:	ANSI/BIFMA X5.1-2017	Title:	General - Purpose Office Chairs - Tests. Par. 13 Arm Strength Test - Horizontal - Static - Type III.



TEST RESULTS

Level	Nominal horizontal force (N)	Number of cycles	Results
Functional	445	1	At the end of the test there is no loss of functionality.
Structural	667	1	At the end of the test there is no damage to the structure.

Note: sampling was carried out by the customer.

The name and the description of the sample are declared by the customer.

END OF THE TEST REPORT N° 046119-01.6

This document is the English translation of the report n° RP 046119-01.6

Mechanical Area Manager
Dr. Luca Tomassini

Laboratory Technical Manager
Eng. Francesco Balducci

Montelabbate: 08/10/2019.

Digital document digitally signed in accordance with Legislative Decree 82/2005 s.m.i. and related rules, which replaces the paper document and the handwritten signature.

I risultati contenuti nel presente rapporto si riferiscono solamente al campione esaminato. La denominazione del campione è quella indicata dalla ditta richiedente. Il richiedente ha l'obbligo di riprodurre il rapporto di prova per intero. Aggiunte, cancellazioni o alterazioni non sono ammesse.

Test Report n° TR 046119-01.7

Date of receipt:	23/07/2019	For the attention of OMP S.R.L. Via Cà Leoncino 2 31030 CASTELLO DI GODEGO (TV)	
Start of the test:	18/09/2019		
End of the test:	20/09/2019		
Sample identification:	Sicla Swivel identified with code 046119-01-01		
Standard:	ANSI/BIFMA X5.1-2017	Title:	General - Purpose Office Chairs - Tests. Par. 20 Arm Durability Test - Cyclic - Type III.



TEST RESULTS

Nominal vertical force (N)	Number of cycles	Results
400	60000	At the end of the test there is no loss of functionality.

Note: sampling was carried out by the customer.
The name and the description of the sample are declared by the customer.

END OF THE TEST REPORT N° 046119-01.7

This document is the English translation of the report n° RP 046119-01.7

Mechanical Area Manager
Dr. Luca Tomassini

Laboratory Technical Manager
Eng. Francesco Balducci

Montelabbate: 08/10/2019.

Digital document digitally signed in accordance with Legislative Decree 82/2005 s.m.i. and related rules, which replaces the paper document and the handwritten signature.

I risultati contenuti nel presente rapporto si riferiscono solamente al campione esaminato. La denominazione del campione è quella indicata dalla ditta richiedente. Il richiedente ha l'obbligo di riprodurre il rapporto di prova per intero. Aggiunte, cancellazioni o alterazioni non sono ammesse.